
Serial No.

Checked By:

     Tech

     Date

Box 1 - CH5041/180/12 Wt:  36 lbs.  Dim:  29" x 16" x 16"

Part No. Description Quantity Yes Remarks

1 CH5041/180/12 Hoist Unit 180kHz 12V 400mm 1

2 000-193-055-10 Blade Fuse 15A 2 SP06-01702

3 000-157-492-10 Fuse 6A 125V 2 "

4 000-166-756-10 Crimp-on Lug FV1.25-3 1 CP06-02501

5 000-157-247-10 Crimp-on Lug FV2-4 2 "

Box 2 - CH503A Wt:  12 lbs.  Dim:  21" x 17" x 7"

Part No. Description Quantity Yes Remarks

1 CH503A XCVR Unit 1

2 000-191-004-10 Fuse 8A 125V 2 SP06-01601

3 000-162-609-10 Tapping Screw 5X20 4 CP06-02301

4 000-157-247-10 Crimp-on Lug FV2-4 2 "

5 OME-135-40Z Operator's Manual 1

6 IME-135-40Z Installation Manual 1

Box 3 - CH5062 Wt:  58 lbs.  Dim:  17" x 17" x 17"

Part No. Description Quantity Yes Remarks

1 001-247-260-00 Super Sonar Oil 1

2 001-461-250-00 Flange Assy 1

3 000-162-561-10 Ball Wrench TWB-40 1 001-461-260-00

4 001-473-920-00 Tank Guide Assy 1 "

5 000-162-786-10 Hex Bolt M10X35 2 "

6 000-167-232-10 Flat Washer M10 4 "

7 000-167-533-10 U-Nut M10 2 "

8 000-177-039-10 Fastening Band 1X 30/40 1 "

9 661-400-111-10 Pipe Cap 1 "

10 000-162-826-10 Hex Bolt M20X80 8 "

11 000-167-401-10 Spring Washer M20 8 "

12 000-167-452-10 Flat Washer M20 16 "

13 000-167-476-10 Hex Nut M20 16 "

14 100-295-421-10 Shim 0.5 4 "

15 100-295-431-10 Shim 1.0 2 "

16 100-295-441-10 Shim 2.0 4 "

17 000-172-563-10 Adhesive 1 "

PACKING LIST FOR CH500/180/12/400/6

CH5041/180/12

For Internal Use Only

CH503A

CH5062

Page 1 of 2



Serial No.

Checked By:

     Tech

     Date

Box 4 - CH5046/180/5.2 Wt:  29 lbs.  Dim:  21" x 12" x 10"

Part No. Description Quantity Yes Remarks

1 CH5046/180/5.2 6" Soundome 180kHz 1

Box 5 - CH5046 Wt:  3 lbs.  Dim:  11" x 11" x 8"

Part No. Description Quantity Yes Remarks

1 006-541-410-00 Lower Dome Assy 1

2 000-192-635-10 Truss Head Screw M5x12 8

3 100-099-170-10 Attachment Plate 2

Box 6 - 001-471-470-00 Wt:  2 lbs.  Dim:  12" x 9" x 8"

Part No. Description Quantity Yes Remarks

1 001-471-470-00 Cable Assy FRU-CCCAF18 5M 1 XCVR-POWER/CONT

Box 7 - 001-471-490-00 Wt:  7 lbs.  Dim:  14" x 14" x 7"

Part No. Description Quantity Yes Remarks

1 001-471-490-00 Cable Assy FRU-HDMI-5M-AS 1 XCVR - MU121C

Box 8 - 001-471-510-00 Wt:  2 lbs.  Dim:  12" x 9" x 8"

Part No. Description Quantity Yes Remarks

1 001-471-510-00 Cable Assy FRU-WH-A-15M 1

Box 9 - CH502/MU121C Wt:  24 lbs.  Dim:  24"x 17"x 10"

Part No. Description Quantity Yes Remarks

1 CH502/MU121C Control/Display Unit 1

2 100-409-381-10 Hard Cover 1

3 001-476-930-00 Bracket Assy 1 FP06-01901

4 100-087-911-10 Hanger Washer 2 FP06-01902

5 100-340-481-10 Knob Bolt 2 "

6 000-191-482-10 Cable Assy 0.2M 1

7 000-162-608-10 Tapping Screw 5X20 4 CP06-02101

Rev 1/23

001-471-490-00

001-471-510-00

CH502/MU121C

CH5046

001-471-470-00

For Internal Use Only

PACKING LIST FOR CH500/180/12/400/6

CH5046/180/5.2

Page 2 of 2


